MR AR AR (k. RTINS X EH )
NanJing Iron&Steel Company Limited
TEL: +86-25-57076980  FAX: +86-25-57076980

™ R OB E BB SARS

WEAR PLATE
E-mail:ng315@njsteel. com. cn
NISCD  JJEidxdms: JL100508/B 230209P00243 1-1 MILL TEST CERTIFICATE
EP — A B = B
T R AN B AR I [ R 2 55 B2 5 A BR o A cuSTouER No.JS0027 P ﬂﬁ%ﬂ*{%ms
W B L BRI E S ] i R A
SEND 70 To Whom It May Concern Covract No.. R2JTES/P124 PRODUCT @»%ﬁgl resistant steel
) X/NG 21176-2018 : SARS 450 RIGEHIEE 193020126 UEBTA S 930209P00243
ﬁg’fﬁﬁ A5 bRiE (Flaw Detection Standard): EN10160 S1EI REZRENE% No. Chl*Tf;fAﬁg NO.
. e VT LG
C(I):\IITRACT NO. ORDERITEM NO. OM822120053
VFATIES THRES MY - E 1 H
APPROVALCERF. NO. DELTVERY CONDITION QT TRAIN/SHIP NO. F3ATCT30 T/C ISSUE DATE 2023/02/09
22 Ry RABR CAT | CA | CA | CA |CAve| CAT | CA | CA | CA |CAve| DI | U.T
W:ﬁ . o o CHEMICAL ANALYSIS (wt%) A0 G.L.=C L I I I I = | B =V = 1S =D B 1=Y) (T T R 7N
Bk s | WTES /IS U (om) | g | | | | b | b | by | il | kit | b | B | 45
OIRTESE PRODUCT No. SAMPLEID/LOT NO. DIMENSTONS WEIGHT [X Ja, C Si Mn P S Cr B Mo | Ni \}{Jjgls( iTﬁLgv ]1;{1:& =4 i) B A %) =4 A £} B ) = =
N0 o STS VL) | | | n |t | | n |t | | | % | %
X10°) X107 X107 X107 X107 X10% 10" x10%) X10°) el | ®o b be [y by gy e [ u o |
003 | 22209699040203 | 22209699040526 10. 00%2500. 0%6040. 0 1.185] L 19 30| 109 10 1 33 14 1 30| 1105| 1475 14.0 20 72 69 75 721 -20 54 48 60 54| 478 ACC
003 | 22209699040208 | 22209699040526 10. 00%2500. 0%6040. 0 1.185] L 19 30| 109 10 1 33 14 1 30| 1105| 1475 14.0 20 72 69 75 72 -20 54 48 60 54| 478 ACC|
003 | 22209699040306 | 22209699040526 10. 00%2500. 0%6040. 0 1.185] L 19 30| 109 10 1 33 14 1 30| 1105| 1475 14.0 20 72 69 75 721 -20 54 48 60 54| 478 ACC
003 | 22209699040504 | 22209699040527 10. 00%2500. 0%6040. 0 1.185] L 19 30| 109 10 1 33 14 1 30| 1127 1497| 13.5 20 7 77 78 77 -20 66 63 66 65| 449 ACC
ATUAG (TOTAL) ;4 4. 740

L HCRAS=K +[F1KQuenching and tempering
A A=73HT[X 48 Analysis region:
L4445 %> Smelting Composition;
C—f% 5 2 Composition of product;
il Impact : Bk AR Notch shape=V
RFEAE Test piece size7.5x10x55mm
it & =77 [ EEHBW10/3000
[ACC=Accepted

G. L=Gauge LengthfiffifrEi C:L0=50 mm
Y. S=Yield Strength

T. S=Tensile Strength

E. L=Percentage Elongation After Fracture
CAT=Charpy Impact Test Temp

CA=Charpy Absorbed Energy

CAve=Charpy Absorbed Energy Ave.
Dl=Average Hardness Value (HB)
D11=D12=D13=Single Hardness Value (HB)

U. T=Ultrasonic Testing

ACCORDING TO EN 10204:2004, 3. 1

R RS RIS NIE RS c The first 8 digits of product No. are heat number AMMAIR A IE4% VISUAL INSPECTION (SURFACE) AND DIMENSION CHECK:OK
SEUEMIAS SO AR G, SRR S S ARG, P A bR BT B R ER, R HmE . R PNEE SRS

CHIEF OF INSPECTOR | INSPECTION STATION
WE HEREBY CERTIFY THAT MATERTAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH 2 —
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION & P.O. —r/

THE PRODUCTS DON" T CONTAIN RADIOCHEMICAL =
VE: PEEECS LB IR 5 9E Note: grade of steel with mill test certificate shall prevail

FREIFHPBENEE R L) True bogus can inquire on the net: https://ec.nisco.cn



MRS AR AT (Hbk: FRETTSE XK #H )
NanJing Iron&Steel Company Limited

TEL: +86-25-57076980  FAX: +86-25-57076980
E-mail:ng315@njsteel. com. cn

(4 PrE AR WA SARS

Wear Plate

NISGD  JFisid®g5: JL100508/B 230209P00244 1-1 MILL TEST CERTIFICATE
AR o A = 7 X
T N bR 5% 51 5 A FR A A cuSTOMER No. JS0027 P iﬁ%ﬂ*ﬁm
Wi Bt B E PR , } 4
Sl;ND TO To Whom It May Concern CONTRACT NO. 22JTES/P124 PRODUCT @%oﬂl resistant steel
. X/NG 21176-2018 ; SARS 450 RKICGHAIS 193090126 WIS 93020900244
BRI BREkRE (Flaw Detection Standard): ENI0160 SIEI Rhf“j% Ao CERTF ilﬂfi;: .
. R EE
C(i):\lITRACT NO. ORDERITEM NO. OM822120053
VAl IES TIURES MY e E B H
APPROVALCERF. NO. DELTVERY CONDITION QT TRAIN/SHIP NO. J3ATCT30 T/C ISSUE DATE 2023/02/09
22k 4y R R CAT | CA | CA | CA [CAve| CAT | CA | CA | CA |CAve| DI | U.T
i . o o CHEMICAL ANALYSIS (wt%) A0 G.L.=C S I O R I U (= (NI < [V (=) 1 1510 1B = N
B s | WSS U () R | d | | | | | skl | b | el | ke | ik | B |t
OIRTEB\E PRODUCT No. SAMPLEID/LOT NO. DIMENSTONS WEIGHT [X Ja, C Si Mn P S Cr B Mo | Ni \}{jjgls( jTﬁLgv lﬁﬂix =4 i) A PR %) =4 PR A B 1) = =
t AA SO USIEL e b D ow e e % | %
NO 2 2 2 3 3 2 4 2 3| Rel Rm
X10°) X107 X107 X107 X107 X10° X10'| X10°) X10°) el | B b be [y by gy e [ a o |
004 | 22209696050203 | 22209696060101 12. 00%2500. 0%6040. 0 1.4221 L 19 33 111 8 1 34 16 2 360 1159] 1494| 12.0 20 7 83 80 60| -20 72 73 76 74| 452 ACC
004 | 22209696050204 | 22209696060101 12. 00%2500. 0%6040. 0 1.422] L 19 33| 111 8 1 34 16 2| 360] 1159| 1494| 12.0 20 7 83 80 60 —20| 72 73 76 74| 452 ACC|
004 | 22209696050105 | 22209696060101 12. 00%2500. 0%6040. 0 1.422| L 19 33 111 8 1 34 16 2 360 1159] 1494| 12.0 20 7 83 80 60| -20 72 73 76 74| 452 ACC
004 | 22209696050201 | 22209696060101 12. 00%2500. 0%6040. 0 1.422] L 19 33| 111 8 1 34 16 2| 360] 1159| 1494| 12.0 20 7 83 80 60 —20| 72 73 76 74| 452 ACC|
004 | 22209696050202 | 22209696060101 12. 00%2500. 0%6040. 0 1.422| L 19 33| 111 8 1 34 16 2 360 1159] 1494| 12.0 20 7 83 80 60| -20 72 73 76 74| 452 ACC
004 | 22209696050205 | 22209696060101 12. 00%2500. 0%6040. 0 1.422] L 19 33| 111 8 1 34 16 2| 360] 1159| 1494| 12.0 20 7 83 80 60 —20| 72 73 76 74| 452 ACC|
004 | 22209696050206 | 22209696060101 12. 00%2500. 0%6040. 0 1.422| L 19 33| 111 8 1 34 16 2 360 1159] 1494| 12.0 20 7 83 80 60| -20 72 73 76 74| 452 ACC
004 | 22209696070104 | 22209696070101 12. 00%2500. 0%6040. 0 1.422] L 19 33| 111 8 1 34 16 2| 360] 1114| 1468| 10.0 20 7 82 80 60 —20| 73 71 70 71| 457 ACC|
004 | 22209696070102 | 22209696070101 12. 00%2500. 0%6040. 0 1.422| L 19 33| 111 8 1 34 16 2 360 1114] 1468| 10.0 20 7 82 80 60| -20 73 71 70 71| 457 ACC
004 | 22209696070103 | 22209696070101 12. 00%2500. 0%6040. 0 1.422] L 19 33| 111 8 1 34 16 2| 360] 1114| 1468| 10.0 20 7 82 80 60 —20| 73 71 70 71| 457 ACC|
004 | 22209696070105 | 22209696070101 12. 00%2500. 0%6040. 0 1.422| L 19 33| 111 8 1 34 16 2 360 1114] 1468| 10.0 20 7 82 80 60| -20 73 71 70 71| 457 ACC
004 | 22209696070106 | 22209696070101 12. 00%2500. 0%6040. 0 1.422] L 19 33| 111 8 1 34 16 2| 360] 1114| 1468| 10.0 20 7 82 80 60 —20| 73 71 70 71| 457 ACC|
004 | 22209696070107 | 22209696070101 12. 00%2500. 0%6040. 0 1.422| L 19 33| 111 8 1 34 16 2 360 1114] 1468| 10.0 20 7 82 80 60| -20 73 71 70 71| 457 ACC
004 | 22209696070201 | 22209696070101 12. 00%2500. 0%6040. 0 1.422] L 19 33| 111 8 1 34 16 2| 360] 1114| 1468| 10.0 20 7 82 80 60 —20| 73 71 70 71| 457 ACC|
004 | 22209696070202 | 22209696070101 12. 00%2500. 0%6040. 0 1.422| L 19 33| 111 8 1 34 16 2 360 1114] 1468| 10.0 20 7 82 80 60| -20 73 71 70 71| 457 ACC
004 | 22209696070203 | 22209696070101 12. 00%2500. 0%6040. 0 1.422] L 19 33| 111 8 1 34 16 2| 360 1114| 1468| 10.0 20 7 82 80 60 —20| 73 71 70 71| 457 ACC|
AT (TOTAL) : 16 22, 752

ZHARAS=1 K+ 1]k Quenching and tempering
A. A=) BT X3 Analysis region:
L4745 4> Smelting Composition;
C-E¥ A% Composition of product;
il Impact : B AR Notch shape=V
KFEHE Test piece sizelOx10x55mm
it & =7 [ A EEHBW10/3000
ACC=Accepted

G. L=Gauge Length#y{#i#5fE C:L0=50 mm
Y. S=Yield Strength

T. S=Tensile Strength

E. L=Percentage Elongation After Fracture
CAT=Charpy Impact Test Temp

CA=Charpy Absorbed Energy

CAve=Charpy Absorbed Energy Ave.
Dl=Average Hardness Value (HB)
D11=D12=D13=Single Hardness Value (HB)

U. T=Ultrasonic Testing

ACCORDING TO EN 10204:2004, 3. 1

R RS RIS YGRS c The first 8 digits of product No. are heat number AFMAIR A&+ VISUAL INSPECTION (SURFACE) AND DIMENSION CHECK:OK
AL WAASCHT A= 5, BIMAERR 38 S k00, FEIF S bR AT BB R Bk, R tE. R PNEE RS

CHIEF OF INSPECTOR | INSPECTION STATION
i —
o]

PR T %‘uﬁ%ﬁﬂ%yﬂ?ﬁ Note: grade of steel with mill test certificate shall prevail

LTERRZE

WE HEREBY CERTIFY THAT MATERTAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION & P.O
THE PRODUCTS DON” T CONTAIN RADIOCHEMICAL

FREIFHPBENEE (R True bogus can inquire on the net: https://ec.nisco.cn




MRS AR AT (Hbk: FRETTSE XK #H )
NanJing Iron&Steel Company Limited

TEL: +86-25-57076980  FAX: +86-25-57076980
E-mail:ng315@njsteel. com. cn

Ny PrE AR WA SARS

Wear Plate

NISCD JFmEida4w5: JL100508/B 230209P00245 1-1 MILL TEST CERTIFICATE
42 R o — LA B = S Re]
T R AN B AR I 1B B2 55 B2 5 A BR 4 A cuSTOMER No. JS0027 P %ﬁﬁ%ﬂ*&m
W B LA B RINZES ] i B4
SEND 10 fo Whom It May Concern CONTRACT NO. 22JTES/P124 PRODUCT @%fﬂl resistant steel
. X/NG 21176-2018 ; SARS 450 R G S 723020126 UE A i 5 230209P00245
5‘%‘{%{* KA FRAE (Flaw Detection Standard): EN10160 S1E1 Rhf“j% NO. CERTI‘%@E NO.
e EEG DY
C(i):\lITRACT NO. ORDERITEM NO. OM822120053
LS THRZS S . WE B H 3
APPROVALCERF. NO. DELIVERY CONDITION QT TRAIN/SHIP NO. dJ‘A7C730 T/C ISSUE DATE 2023/02/09
N2y Rt CAT | CA | CA | CA |CAve| CAT | CA | CA | CA |CAve| DI | U.T
T . o 5 CHEMICAL ANALYSIS (wt%) AO G.L.=C PO WL vl el | En | Ehn e B | ehn | | R
B s | WSS U () R | d | | | | | skl | b | el | ke | ik | B |t
OIRTEIBVE{ PRODUCT No. SAMPLEID/LOT NO. DIMENSIONS WEIGHT [X Ja, C Si Mn P S Cr B Mo Ni th jTﬁLgv ]11EPLJL< =4 i) A PR %) =4 PR A B 1) = =
t AA STSOR L e o | | | | | | % | %
NO 2 2 2 3 3 2 4 2 3| Rel Rm
X107 X107| X107 X107 X10°| X107 X10°| X107 X10°f \o- | o0 | f e |y | g | g | g e |0 | 3| g |
004 | 22209696070204 | 22209696070101 12. 00%2500. 0%6040. 0 1.422] L 19 33 111 8 1 34 16 2| 360 1114| 1468| 10.0 20 77 82 80 60| 20| 73 71 70 71| 457 ACC|
004 | 22209696070205 | 22209696070101 12. 00%2500. 0%6040. 0 1.422] L 19 33 111 8 1 34 16 2| 360] 1114| 1468| 10.0 20 7 82 80 60| 20 73 71 70 71 457 ACC
004 | 22209696070206 | 22209696070101 12. 00%2500. 0%6040. 0 1.422] L 19 33 111 8 1 34 16 2| 360 1114| 1468| 10.0 20 77 82 80 60 20| 73 71 70 71| 457 ACC|
004 | 22209696070207 | 22209696070101 12. 00%2500. 0%6040. 0 1.422] L 19 33 111 8 1 34 16 2| 360] 1114| 1468| 10.0 20 7 82 80 60| 20 73 71 70 71 457 ACC
AT (TOTAL) . 4 5. 689

ZHARAS=1 K+ 1]k Quenching and tempering
A. A=) BT X3 Analysis region:
L4745 4> Smelting Composition;
C-E¥ A% Composition of product;
il Impact : B AR Notch shape=V
KFEHE Test piece sizelOx10x55mm
it & =7 [ A EEHBW10/3000
ACC=Accepted

G. L=Gauge Length#y{#i#5fE C:L0=50 mm
Y. S=Yield Strength

T. S=Tensile Strength

E. L=Percentage Elongation After Fracture
CAT=Charpy Impact Test Temp

CA=Charpy Absorbed Energy

CAve=Charpy Absorbed Energy Ave.
Dl=Average Hardness Value (HB)
D11=D12=D13=Single Hardness Value (HB)

U. T=Ultrasonic Testing

ACCORDING TO EN 10204:2004, 3. 1

a

LERRY PG S BTSAL AN S ( The first 8 digits of product No. are heat number APSUAIR IG5 4 4% VISUAL INSPECTION (SURFACE) AND DIMENSION CHECK:OK

AEBASC TSR G, BRI SR, JE AR AT R, A AR TE. R PNEE RS

CHIEF OF INSPECTOR | INSPECTION STATION
WE HEREBY CERTIFY THAT MATERTAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH 2 —
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION & P.O. --r/

THE PRODUCTS DON" T CONTAIN RADIOCHEMICAL =
VE: PEEES LB EIERS A5 9E Note: grade of steel with mill test certificate shall prevail

FREIFHPBENEE (R True bogus can inquire on the net: https://ec.nisco.cn



MR AR AR (k. RS X E#H ) | = F >
ﬁ NanJing Iron&Steel Company Limited )—ﬁ E‘ _I/IE ED% :F5

¥ 5"
TEL: +86-25-57076980  FAX: +86-25-57076980 SARS
E-mail:ng315@njsteel. com. cn

NISCD  F#iZE42: JL100508/B 230209P00246 1-1 MILL TEST CERTIFICATE Wear Piate

= 42K = — LA BT = g L
A A AN R AR 1A [ PRt B 52 2 A1 [R 2 7 it %o, JS0027 4 ifﬂ%ﬂ*ﬁms
W B B AL BRI ] i R 4]
Sl;ND TO To Whom It May Concern CONTRACT NO. 22JTES/P124 PRODUCT @%oﬂl resistant steel
. X/NG 21176-2018 : SARS 450 RIGBHIES 1193020126 IEM 4 930209P00246
5‘%‘{%{* A5k (Flaw Detection Standard): EN10160 S1EI Rhf“j% N0. CERTI‘%@E NO.
. % 5 T
COE\IITRACT NO. ORDERITEM NO. OM822120053
Ve S RHRS MY - EBA 5 H
APPROVALCERF. NO. DELTVERY CONDITION QT TRAIN/SHIP NO. J3ATCT30 T/C ISSUE DATE 2023/02/09
22 A Rk IS CAT | CA | CA | CA [CAve| CAT | CA | CA | CA |CAve| DI | U.T
i . o o CHEMICAL ANALYSIS (wt%) A0 G.L.=C S I O R I U (= (NI < [V (=) 1 1510 1B = N
mw| o g | WAASS /S HUFE (mm) R |4 # | | @ | & | ohd | e | oh | eba | oha | | 05
OREDR PRODUCT No. SAMPLETD/LOT NO. DIMENSTONS VELGHT | DX | ¢ | g5 | M | P S lcr| B | Mo | Ng [FEM b ] g | | odo | od )3y || | | W | W)
ITEM t AA VS TS BL D | |t | M8 | | B | fE | fH ||| B | B
NO o 2 vy 2l vt 3 v Bl w12 vt vy 2 w1 3| ReL | Rm . .
X107 X107 X107 X107 X107| X107 X107 X107| X10 W | wpa | % C J J J J C J J J J
002 | 22209699030206 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109 10 1 33 14 1 30| 1137 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451 ACC
002 | 22209699030308 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30 109 10 1| 33 14 1| 30| 1137| 1424| 12.5| 20| 54| 51| 48] 51| -20] 42| 39| 42| 41| 451 ACC
002 | 22209699030504 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109 10 1 33 14 1 30| 1137 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451 ACC
002 | 22209699030203 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30 109 10 1| 33 14 1| 30| 1137| 1424| 12.5| 20| 54| 51| 48] 51| -20] 42| 39| 42| 41| 451 ACC
AR (TOTAL) ;4 3,792
R HORA=7 K+ [ kQuenching and tempering E. L=Percentage Elongation After Fracture ACCORDING TO EN 10204:2004, 3. 1
A. A=) BT X3 Analysis region: CAT=Charpy Impact Test Temp
L4745 4> Smelting Composition; CA=Charpy Absorbed Energy
C—hl il %4> Composition of product; CAve=Charpy Absorbed Energy Ave.
B n it Impact : i IR Noteh shape=V Dl=Average Hardness Value (HB)
[ KFEAE Test piece sizeb5x10x55mm D11=D12=D13=Single Hardness Value (HB)
TP AL P =i [ 2B 10/3000 U.T=Ultrasonic Testing
" : o ACC=Accepted
EﬁNOTES G. L=Gauge Length#y{#i#5fE C:L0=50 mm
Y. S=Yield Strength
n T. S=Tensile Strength
LERRY P S RIS A RN S The first 8 digits of product No. are heat number ARWAR~FH¥H4# VISUAL INSPECTTON (SURFACE) AND DIMENSION CHECK:OK
SEH AR, BB MRS, H IS bR AT 8 NS S AT R B R, BoE 3T A Ko b o K
PEUEBAAR LT A=, SMRM R HE RIS SRS, HRF S FRE LIT BRERZR, N ERioE HIER OF TsprcTon | 1xSPCTION STATION
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH 2 -
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERTAL SPECIFICATION & P.O. —
THE PRODUCTS DON"T CONTAIN RADIOCHEMICAL /

FUEAE B EAAEE R True bogus can inquire on the net: https://ec.nisco. cn TE: RS LU R HE Note: grade of steel with mill test certificate shall prevail



MRS AR AT (Hbk: FRETTSE XK #H )
NanJing Iron&Steel Company Limited

TEL: +86-25-57076980  FAX: +86-25-57076980
E-mail:ng315@njsteel. com. cn

Wear Plate

NISCD JFmEida4w5: JL100508/B 230209P00247 1-1 MILL TEST CERTIFICATE
42 R o — LA B = ke
T R AN B AR I 1B B2 55 B2 5 A BR 4 A cuSTOMER No. JS0027 P %ﬁﬁ%ﬂ*&m
W B LA B RINZES ] i P 4
SEND 10 fo Whom It May Concern CONTRACT NO. 22]JTES/P124 PRODUCT @%fﬂl resistant steel
. X/NG 21176-2018 ; SARS 500 RIGEHIEE 193020126 WEMBAS 930209P00247
5‘%‘{%{* KA FRAE (Flaw Detection Standard): EN10160 S1E1 Rhf“j% NO. CERTI‘%@E NO.
e EEG DY
COE\IITRACT NO. ORDERITEM NO. OM822120053
VAL S THRZS RS - UE B 5 H A
APPROVALCERF. NO. DELIVERY CONDITION QT TRAIN/SHIP NO. W‘A7C730 T/C ISSUE DATE 2023/02/09
22 A Rk IS CAT | CA | CA | CA [CAve| CAT | CA | CA | CA |CAve| DI | U.T
T . o 5 CHEMICAL ANALYSIS (wt%) AO G.L.=C PO WL vl el | En | Ehn e B | ehn | | R
B s | WSS U () R | d | | | | | skl | b | el | ke | ik | B |t
OIRTEIB\E PRODUCT No. SAMPLEID/LOT NO. DIMENSIONS WEIGHT [X Ja, C Si Mn P S Cr B Mo Ni \}{.TJEIX jTﬁLgv ]1;11:& =4 i) A PR %) =4 PR A B 1) = =
t AA STSOR L e o | | | | | | % | %
NO 2 2 2 3 3 2 4 2 3] Rel. | Rm o P
X107 X107| X107 X107 X10°| X107 X10°| X107 X10°f \o- | o0 | f e |y | g | g | g e |0 | 3| g |
010 | 22209704020101 22209704020122 12. 00%2500. 0%6040. 0 1.422] L 27 29 96 9 1 63 16 1 20) 1273| 1560| 12.5 20 59 56 62 59  —20| 32 37 36 35| 520[ ACC|
010 | 22209704020104 | 22209704020122 12. 00%2500. 0%6040. 0 1.422] L 27 29 96 9 1 63 16 1 201 1273| 1560] 12.5 20 59 56 62 59 20| 32 37 36 35| 520[ ACC|
010 | 22209704020105 | 22209704020122 12. 00%2500. 0%6040. 0 1.422] L 27 29 96 9 1 63 16 1 20) 1273| 1560| 12.5 20 59 56 62 59  —20| 32 37 36 35| 520[ ACC|
010 | 22209704020106 | 22209704020122 12. 00%2500. 0%6040. 0 1.422] L 27 29 96 9 1 63 16 1 201 1273| 1560] 12.5 20 59 56 62 59 20| 32 37 36 35| 520[ ACC|
010 | 22209704020103 | 22209704020122 12. 00%2500. 0%6040. 0 1.422] L 27 29 96 9 1 63 16 1 20) 1273| 1560| 12.5 20 59 56 62 59  —20| 32 37 36 35| 520[ ACC|
AR AT (TOTAL) ;4 7.110

ZHARAS=1 K+ 1]k Quenching and tempering
A. A=) BT X3 Analysis region:
L4745 4> Smelting Composition;
C-E¥ A% Composition of product;
il Impact : B AR Notch shape=V
KFEHE Test piece sizelOx10x55mm
it & =7 [ A EEHBW10/3000
ACC=Accepted

G. L=Gauge Length#y{#i#5fE C:L0=50 mm
Y. S=Yield Strength

T. S=Tensile Strength

E. L=Percentage Elongation After Fracture
CAT=Charpy Impact Test Temp

CA=Charpy Absorbed Energy

CAve=Charpy Absorbed Energy Ave.
Dl=Average Hardness Value (HB)
D11=D12=D13=Single Hardness Value (HB)

U. T=Ultrasonic Testing

ACCORDING TO EN 10204:2004, 3. 1

a

LERRY PG S BTSAL AN S ( The first 8 digits of product No. are heat number APSUAIR IG5 4 4% VISUAL INSPECTION (SURFACE) AND DIMENSION CHECK:OK

AEBASC TSR G, BRI SR, JE AR AT R, A AR TE. R PNEE RS

CHIEF OF INSPECTOR | INSPECTION STATION
WE HEREBY CERTIFY THAT MATERTAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH 2 —
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION & P.O. --r/

THE _PRODUCTS DON" T CONTAIN RADIOCHEMICAL =
FUEAE B EAAEE R True bogus can inquire on the net: https://ec.nisco. cn TE: RS LU R HE Note: grade of steel with mill test certificate shall prevail




MRS AR AT (Hbk: FRETTSE XK #H )
NanJing Iron&Steel Company Limited

TEL: +86-25-57076980  FAX: +86-25-57076980
E-mail:ng315@njsteel. com. cn

Ny PrE AR WA SARS

Wear Plate

NISCD JFmEida4w5: JL100508/B 230209P00248 1-1 MILL TEST CERTIF ICATE
REZY S =5 — JA % BT = g B
A A AN R AR 1A [ PRt B 52 2 A1 [R 2 7 cuUSTouER No. 180027 4 ifﬂ%ﬂ*ﬁms
W B LA B RINZES ] i B
Sl;ND TO To Whom It May Concern CONTRACT NO. 22JTES/P124 PRODUCT @%oﬂl resistant steel
) X/NG 21176-2018 : SARS 450 RIGEHIEE 193020126 MBS 930200P00248
5‘%‘{%{* KA FRAE (Flaw Detection Standard): EN10160 S1E1 Rhf“j% NO. ChRTI;fig NO.
e EEG DY
COE\IITRACT NO. ORDERITEM NO. OM822120053
VAL S THRZS S e E B H
APPROVALCERF. NO. DELIVERY CONDITION QT TRAIN/SHIP NO. 'jJ‘A7D556 T/C ISSUE DATE 2023/02/09
N2y Frfihit s CAT | CA | CA | CA |CAve| CAT | CA | CA | CA |CAve| DI | U.T
T . o o CHEMICAL ANALYSIS (wt%) AO G.L.=C PO WL vl el | En | Ehn e B | ehn | | R
B s | WSS U () R | d | | | | | skl | b | el | ke | ik | B |t
OIRTEB‘E PRODUCT No. SAMPLEID/LOT NO. DIMENSIONS WEIGHT [X Ja, C Si Mn P S Cr B Mo Ni th jTﬁLgv ]11EPL{< =4 i) A PR %) =4 PR A B 1) = =
t AA S TS EL Ve o o || | e | || M| % | %
NO o 2 vy 2l vt 3 v Bl w12 vt vy 2 w1 3| ReL | Rm ) }
X107 X107| X107 X107 X10°| X107 X10°| X107 X10°f \o- | o0 | f e |y | g | g | g e |0 | 3| g |
003 | 22209699040206 | 22209699040526 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30| 1105| 1475 14.0 20 72 69 75 72| 20| 54 48 60 54| 478 ACC|
003 | 22209699040305 | 22209699040526 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30| 1105| 1475 14.0 20 72 69 75 72| —20 54 48 60 54| 478 ACC
003 | 22209699040307 | 22209699040526 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30| 1105| 1475 14.0 20 72 69 75 72| 20| 54 48 60 54| 478 ACC|
003 | 22209699040301 22209699040526 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30| 1105| 1475 14.0 20 72 69 75 72| —20 54 48 60 54| 478 ACC
003 | 22209699040303 | 22209699040526 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30| 1105| 1475 14.0 20 72 69 75 72| 20| 54 48 60 54| 478 ACC|
003 | 22209699040304 | 22209699040526 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30| 1105| 1475 14.0 20 72 69 75 72| —20 54 48 60 54| 478 ACC
003 | 22209699040308 | 22209699040526 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30| 1105| 1475 14.0 20 72 69 75 72| 20| 54 48 60 54| 478 ACC|
003 | 22209699040404 | 22209699040527 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30] 1127 1497 13.5 20 7 7 78 77 —20] 66 63 66 65| 449, ACC
003 | 22209699040401 22209699040527 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30| 1127| 1497] 13.5 20 77 7 78 77 20| 66 63 66 65| 449 ACC
003 | 22209699040402 | 22209699040527 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30] 1127 1497 13.5 20 7 7 78 77 —20] 66 63 66 65| 449, ACC
003 | 22209699040403 | 22209699040527 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30| 1127| 1497] 13.5 20 77 7 78 77 20| 66 63 66 65| 449 ACC
003 | 22209699040502 | 22209699040527 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30] 1127 1497 13.5 20 7 7 78 77 —20] 66 63 66 65| 449, ACC
003 | 22209699040503 | 22209699040527 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30| 1127| 1497] 13.5 20 77 7 78 77 20| 66 63 66 65| 449 ACC
003 | 22209699040507 | 22209699040527 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30] 1127 1497 13.5 20 7 7 78 77 —20] 66 63 66 65| 449, ACC
003 | 22209699040408 | 22209699040527 10. 00%2500. 0%6040. 0 1.185] L 19 30 109 10 1 33 14 1 30] 1127] 1497] 13.5 20 77 7 78 77 20| 66 63 66 65| 449 ACC
AT (TOTAL) ;15 17. 775

ZHARAS=1 K+ 1]k Quenching and tempering
A. A=) BT X3 Analysis region:
L4745 4> Smelting Composition;
C-E¥ A% Composition of product;
il Impact : B AR Notch shape=V
IS Test piece size7.5x10x55mm
it & =7 [ A EEHBW10/3000
ACC=Accepted

G. L=Gauge Length#y{#i#5fE C:L0=50 mm
Y. S=Yield Strength

T. S=Tensile Strength

E. L=Percentage Elongation After Fracture
CAT=Charpy Impact Test Temp

CA=Charpy Absorbed Energy

CAve=Charpy Absorbed Energy Ave.
Dl=Average Hardness Value (HB)
D11=D12=D13=Single Hardness Value (HB)

U. T=Ultrasonic Testing

ACCORDING TO EN 10204:2004, 3. 1

SRR PR 363 4 #% VISUAL INSPECTION (SURFACE) AND DIMENSION CHECK:OK

R fTE N | R B uh ok K
CITEF OF INSPECTOR | INSPECTION STATION

7 —
e

PR T %‘uﬁ%ﬁﬂ%yﬂ?ﬁ Note: grade of steel with mill test certificate shall prevail

PR S RS NYA S : The first 8 digits of product No. are heat number

ZEAEIIASTIR ™ i, SRR ARG [, FRAT S AR E AT REOREDR, A S AR,

WE HEREBY CERTIFY THAT MATERTAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION & P.O.
THE PRODUCTS DON” T CONTAIN RADIOCHEMICAL

FREIFHPBENEE (R True bogus can inquire on the net: https://ec.nisco.cn




MRS AR AT (Hbk: FRETTSE XK #H )
NanJing Iron&Steel Company Limited

TEL: +86-25-57076980  FAX: +86-25-57076980
E-mail:ng315@njsteel. com. cn

(4 S SARS

Wear Plate

NISCD  m&Eidsg%5: JL100508/B 230209P00249  1-1 MILL TEST CERTIFICATE
AT ~ — % B = e i
A P SV R AR br G R 5 A IR 2 7l cuUSTouER No. 180027 4 ifﬂ%ﬂ*ﬁms
W Bt eSS ] i B AN
Sl;ND TO To Whom It May Concern CONTRACT NO. 22JTES/P124 PRODUCT @%oﬂl resistant steel
. X/NG 21176-2018 : SARS 450 RIGEHIEE 193020126 WEM B 930200P00249
ff?;f%ﬁ# FUAniE (Flaw Detection Standard): EN10160 S1E1 R%iRhf% No. ChRﬂégj%iNQ
. R, TG
C(i):\lITRACT NO. ORDERITEM NO. OM822120053
Ve S RHRS NS e EBA 5 H
APPROVALCERF. NO. DELTVERY CONDITION QT TRAIN/SHIP NO. J3ATD556 T/C ISSUE DATE 2023/02/09
22 RSy BRI CAT | CA | CA | CA |CAve| CAT | CA | CA | CA |CAve| DI | U.T
W . o o CHEMICAL ANALYSIS (wt%) A0 G.L.=C S I O R I U (= (NI < [V (=) 1 1510 1B = N
B s | WSS U () R | d | | | | | skl | b | el | ke | ik | B |t
OIRTEI?NE{ PRODUCT No. SAMPLEID/LOT NO. DIMENSTONS WEIGHT [X Ja, C Si Mn P S Cr B Mo | Ni \}{jjglx jTﬁLgv ]11EPLJL< =4 i) A PR %) =4 PR A B 1) = =
\© t AA S TS EL Ve o o || | e | || M| % | %
X10°) X107 X107 X107 X107 X10° X10'| X10°) X10°) el | B b be [y by gy e [ a o |
001 | 22209696030307 | 22209696030208 6. 00%2500. 0%6040. 0 0.7111 L 19 33 111 8 1 34 16 2 360 1277 1524| 13.5 20 37 35 35 35 —20 40 38 41 401 471 ACC
001 | 22209696030308 | 22209696030208 6. 00%2500. 0%6040. 0 0.711] L 19 33 111 8 1 34 16 2| 360 1277 1524| 13.5 20 37 35 35 35 -20 40 38 41 401 471 ACC
001 | 22209696030401 | 22209696030208 6. 00%2500. 0%6040. 0 0.7111 L 19 33 111 8 1 34 16 2 360 1277 1524| 13.5 20 37 35 35 35 —20 40 38 41 401 471 ACC
001 | 22209696030205 | 22209696030208 6. 00%2500. 0%6040. 0 0.711] L 19 33 111 8 1 34 16 2| 360 1277 1524| 13.5 20 37 35 35 35 -20 40 38 41 401 471 ACC
001 | 22209696030404 | 22209696030208 6. 00%2500. 0%6040. 0 0.7111 L 19 33| 111 8 1 34 16 2 360 1277 1524| 13.5 20 37 35 35 35 —20 40 38 41 401 471 ACC
001 | 22209696030206 | 22209696030208 6. 00%2500. 0%6040. 0 0.711] L 19 33 111 8 1 34 16 2| 360 1277 1524| 13.5 20 37 35 35 35 -20 40 38 41 401 471 ACC
001 | 22209696030406 | 22209696030208 6. 00%2500. 0%6040. 0 0.7111 L 19 33| 111 8 1 34 16 2 360 1277 1524| 13.5 20 37 35 35 35 —20 40 38 41 401 471 ACC
001 | 22209696030402 | 22209696030208 6. 00%2500. 0%6040. 0 0.711] L 19 33 111 8 1 34 16 2| 360 1277 1524| 13.5 20 37 35 35 35 -20 40 38 41 401 471 ACC
001 | 22209696030403 | 22209696030208 6. 00%2500. 0%6040. 0 0.7111 L 19 33| 111 8 1 34 16 2 360 1277 1524| 13.5 20 37 35 35 35 —20 40 38 41 401 471 ACC
001 | 22209696030502 | 22209696030208 6. 00%2500. 0%6040. 0 0.711] L 19 33 111 8 1 34 16 2| 360 1277 1524| 13.5 20 37 35 35 35 -20 40 38 41 401 471 ACC
001 | 22209696030405 | 22209696030208 6. 00%2500. 0%6040. 0 0.7111 L 19 33| 111 8 1 34 16 2 360 1277 1524| 13.5 20 37 35 35 35 —20 40 38 41 401 471 ACC
001 | 22209696030407 | 22209696030208 6. 00%2500. 0%6040. 0 0.711] L 19 33 111 8 1 34 16 2| 360 1277 1524| 13.5 20 37 35 35 35 -20 40 38 41 401 471 ACC
001 | 22209696030408 | 22209696030208 6. 00%2500. 0%6040. 0 0.7111 L 19 33| 111 8 1 34 16 2 360 1277 1524| 13.5 20 37 35 35 35 —20 40 38 41 401 471 ACC
001 | 22209696030501 | 22209696030208 6. 00%2500. 0%6040. 0 0.711] L 19 33 111 8 1 34 16 2| 360 1277 1524| 13.5 20 37 35 35 35 -20 40 38 41 401 471 ACC
001 | 22209696030505 | 22209696030208 6. 00%2500. 0%6040. 0 0.7111 L 19 33| 111 8 1 34 16 2 360 1277 1524| 13.5 20 37 35 35 35 —20 40 38 41 401 471 ACC
001 | 22209696030503 | 22209696030208 6. 00%2500. 0%6040. 0 0.711] L 19 33 111 8 1 34 16 2| 360 1277 1524| 13.5 20 37 35 35 35 -20 40 38 41 401 471 ACC
AT (TOTAL) - 16 11, 376

TEBENOTES

A. A=) BT X3 Analysis region:
L4444 Smelting Composition;

il Impact : B AR Notch shape=V
KFEAE Test piece sizeb5x10x55mm
it & =7 [ A EEHBW10/3000
ACC=Accepted

a

LTEREXR

Y. S=Yield Strength
T. S=Tensile Strength

C— A2 Composition of product;

ZHARAS=1 K+ 1]k Quenching and tempering

G. L=Gauge Length#y{#i#5fE C:L0=50 mm

PR S RS NYA S : The first 8 digits of product No. are heat number

E. L=Percentage Elongation After Fracture

CAT=Charpy Impact Test Temp
CA=Charpy Absorbed Energy
CAve=Charpy Absorbed Energy Ave.
Dl=Average Hardness Value (HB)

D11=D12=D13=Single Hardness Value (HB)

U. T=Ultrasonic Testing

SRR PR 363 4 #% VISUAL INSPECTION (SURFACE) AND DIMENSION CHECK:OK

ACCORDING TO EN 10204:2004, 3. 1

THE PRODUCTS DON

CONTAIN RADIOCHEMICAL

ZEAEIIASTIR ™ i, SRR ARG [, FRAT S AR E AT REOREDR, A S AR,

WE HEREBY CERTIFY THAT MATERTAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION & P.O.

TS N
CITEF _OF INSPECTOR

(SR TS
INSPECTION STATION

7 —
e

FREIFHPBENEE (R True bogus can inquire on the net: https://ec.nisco.cn

PR T %‘uﬁ%ﬁﬂ%yﬂ?ﬁ Note: grade of steel with mill test certificate shall prevail




MR AR AR (k. RS X E#H ) | = F >
ﬁ NanJing Iron&Steel Company Limited )—ﬁ E‘ _I/IE ED% :F5

¥ 5"
TEL: +86-25-57076980  FAX: +86-25-57076980 b j‘ l{ S
E-mail:ng315@njsteel. com. cn Wear Plate
NISGD  JFisid®g5: JL100508/B 230209P00250 1-1 MILL TEST CERTIFICATE
REZY S - — LAY B = g 2
A A AN R AR 1A [ PRt B 52 2 A1 [R 2 7 it %o, JS0027 4 ifﬂ%ﬂ*ﬁms
W B B AL BRI ] i R 4]
Sl;ND TO To Whom It May Concern CONTRACT NO. 22JTES/P124 PRODUCT @%oﬂl resistant steel
. X/NG 21176-2018 : SARS 450 RIGBHIES 1193020126 IEM 4 930209P00250
5‘%‘{%{* A5k (Flaw Detection Standard): EN10160 S1EI Rhf“j% N0. CERTI‘%@E NO.
i FER T G
COE\IITRACT NO. ORDERITEM NO. OM822120053
Ve S RHRS MY - EBA 5 H
APPROVALCERF. NO. DELTVERY CONDITION QT TRAIN/SHIP NO. J3ATD556 T/C ISSUE DATE 2023/02/09
22y R CAT | CA | CA | CA |CAve| CAT | CA | CA | CA |CAve| DI | U.T
T . o o CHEMICAL ANALYSIS (wt%) A0 G.L.=C D L U I L U LIS (=) (=) R (=0 =0 R T= 0 R 7
B s | WSS U () R | G| b | b | |k | b | bt | bl | | B |
OREDR PRODUCT No. SAMPLETD/LOT NO. DIMENSTONS VELGHT | DX | ¢ | g5 | M | P S lcr| B | Mo | Ng [FEM b ] g | | odo | od )3y || | | W | W)
HE oA VS TS BL gy | gm [ g8 |48 |48 | R | 8 | (8 | (8 | 65 | % | %
NO 2102 v 102 w108 w1012l Totl X 1ol w1 of| Rel | Em } g
X107 X107 X107 X10°| X107| X107| X10'| X107 X10 oo | WPa | % C J J J J C J J J J
001 | 22209696030506 | 22209696030208 6. 00%2500. 0%6040. 0 0.7111 L 19 33 111 8 1 34 16 2 360 1277 1524| 13.5 20 37 35 35 35 —20 40 38 41 401 471 ACC
AR (TOTAL) ;1| 0. 711
R HORA=7 K+ [ kQuenching and tempering E. L=Percentage Elongation After Fracture ACCORDING TO EN 10204:2004, 3. 1
A. A=) BT X3 Analysis region: CAT=Charpy Impact Test Temp
L4745 4> Smelting Composition; CA=Charpy Absorbed Energy
C—hl il %4> Composition of product; CAve=Charpy Absorbed Energy Ave.
it Impact : i IR Noteh shape=V Dl=Average Hardness Value (HB)
KFEAE Test piece sizeb5x10x55mm D11=D12=D13=Single Hardness Value (HB)
T I3 =A13 FGAT BEHBW10/3000 U. T=Ultrasonic Testing
ACC=Accepted
G. L=Gauge Length#y{#i#5fE C:L0=50 mm
Y. S=Yield Strength
T. S=Tensile Strength
LERRY P S RIS A RN S The first 8 digits of product No. are heat number ARWAR~FH¥H4# VISUAL INSPECTTON (SURFACE) AND DIMENSION CHECK:OK
ST CETEIRE R, ¥ AT UEEE ARG, Tk B AT A CIESR, NAEATER TR, FE= S VNI IR 3 TR IS
STEWIASCRT S, SRPPRHR AR Rk, 0 Er bt AT MRSk, A% R N R
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH 2 -
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERTAL SPECIFICATION & P.O. —
THE PRODUCTS DON"T CONTAIN RADIOCHEMICAL /

FUEAE B EAAEE R True bogus can inquire on the net: https://ec.nisco. cn TE: RS LU R HE Note: grade of steel with mill test certificate shall prevail



MRS AR AT (Hbk: FRETTSE XK #H )
NanJing Iron&Steel Company Limited

TEL: +86-25-57076980  FAX: +86-25-57076980
E-mail:ng315@njsteel. com. cn

(4 S SARS

Wear Plate

NISCD  m&Eidsg%5: JL100508/B 230209P00251  1-1 MILL TEST CERTIFICATE
A = L] = O A
A P SV R AR br G R 5 A IR 2 7l cuUSTouER No. 180027 4 ifﬂ%ﬂ*ﬁms
W Bt eSS ] i B AN
Sl;ND TO To Whom It May Concern CONTRACT NO. 22JTES/P124 PRODUCT @%oﬂl resistant steel
. X/NG 21176-2018 : SARS 450 RIGEHIEE 193020126 WE B 930209P00251
ff?;f%ﬁ# FUAniE (Flaw Detection Standard): EN10160 S1E1 R%iRhf% No. ChRﬂégj%iNQ
. R, TG
C(i):\lITRACT NO. ORDERITEM NO. OM822120053
Ve S RHRS NS e EBA 5 H
APPROVALCERF. NO. DELTVERY CONDITION QT TRAIN/SHIP NO. J3ATD556 T/C ISSUE DATE 2023/02/09
22 RSy BRI CAT | CA | CA | CA |CAve| CAT | CA | CA | CA |CAve| DI | U.T
W . o o CHEMICAL ANALYSIS (wt%) A0 G.L.=C S I O R I U (= (NI < [V (=) 1 1510 1B = N
B s | WSS U () R | d | | | | | skl | b | el | ke | ik | B |t
OIRTEI?NE{ PRODUCT No. SAMPLEID/LOT NO. DIMENSTONS WEIGHT [X Ja, C Si Mn P S Cr B Mo | Ni \}{jjglx jTﬁLgv ]11EPLJL< =4 i) A PR %) =4 PR A B 1) = =
\© t AA S TS EL Ve o o || | e | || M| % | %
X10°) X107 X107 X107 X107 X10° X10'| X10°) X10°) el | B b be [y by gy e [ a o |
002 | 22209699030408 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109 10 1 33 14 1 30| 1137 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451 ACC
002 | 22209699030204 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109, 10 1 33 14 1 30| 1137| 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451] ACC
002 | 22209699030201 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109 10 1 33 14 1 30| 1137 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451 ACC
002 | 22209699030202 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109, 10 1 33 14 1 30| 1137| 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451] ACC
002 | 22209699030208 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109 10 1 33 14 1 30| 1137 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451 ACC
002 | 22209699030301 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109, 10 1 33 14 1 30| 1137| 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451] ACC
002 | 22209699030304 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109 10 1 33 14 1 30| 1137 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451 ACC
002 | 22209699030305 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109, 10 1 33 14 1 30| 1137| 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451] ACC
002 | 22209699030205 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109 10 1 33 14 1 30| 1137 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451 ACC
002 | 22209699030402 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109, 10 1 33 14 1 30| 1137| 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451] ACC
002 | 22209699030403 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109 10 1 33 14 1 30| 1137 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451 ACC
002 | 22209699030404 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109, 10 1 33 14 1 30| 1137| 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451] ACC
002 | 22209699030407 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109 10 1 33 14 1 30| 1137 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451 ACC
002 | 22209699030307 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109, 10 1 33 14 1 30| 1137| 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451] ACC
002 | 22209699030503 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109 10 1 33 14 1 30| 1137 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451 ACC
002 | 22209699030502 | 22209699030521 8. 00%2500. 0%6040. 0 0.948] L 19 30| 109, 10 1 33 14 1 30| 1137| 1424| 12.5 20 54 51 48 51| -20 42 39 42 41| 451] ACC
AT (TOTAL) . 16 15. 168

VEFENOTES

A. A=) BT X3 Analysis region:
L4444 Smelting Composition;

il Impact : B AR Notch shape=V
KFEAE Test piece sizeb5x10x55mm
it & =7 [ A EEHBW10/3000
ACC=Accepted

a

LTERRZE

Y. S=Yield Strength
T. S=Tensile Strength

C— A2 Composition of product;

ZHARAS=1 K+ 1]k Quenching and tempering

G. L=Gauge Length#y{#i#5fE C:L0=50 mm

PR S RS NYA S : The first 8 digits of product No. are heat number

E. L=Percentage Elongation After Fracture

CAT=Charpy Impact Test Temp
CA=Charpy Absorbed Energy
CAve=Charpy Absorbed Energy Ave.
Dl=Average Hardness Value (HB)

D11=D12=D13=Single Hardness Value (HB)

U. T=Ultrasonic Testing

SRR PR 363 4 #% VISUAL INSPECTION (SURFACE) AND DIMENSION CHECK:OK

ACCORDING TO EN 10204:2004, 3. 1

THE PRODUCTS DON

CONTAIN RADIOCHEMICAL

ZEAEIIASTIR ™ i, SRR ARG [, FRAT S AR E AT REOREDR, A S AR,

WE HEREBY CERTIFY THAT MATERTAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION & P.O

TS N
CITEF _OF INSPECTOR

(SR TS
INSPECTION STATION

7 —
e

FREIFHPBENEE (R True bogus can inquire on the net: https://ec.nisco.cn

PR T %‘uﬁ%ﬁﬂ%yﬂ?ﬁ Note: grade of steel with mill test certificate shall prevail




MRS AR AT (Hbk: FRETTSE XK #H ) )—FT? =N ‘J‘_E H >

ﬁ NanJing Iron&Steel Company Limited J\ E‘ _I/ ~ ~®
TEL: +86-25-57076980  FAX: +86-25-57076980 b j‘ l{ S
E-mail:ng315@njsteel. com. cn

NISCD  FRiZs4S: JL100508/B 230209P00252 1-1 MILL TEST CERTIFICATE Wear Fiate

1 A2 R = = LANK B = =
T R AN B AR I 1B B2 55 B2 5 A BR 4 A o i o, 130027 P %ﬁﬁ%ﬂ*&m
W B LA N ESR i i R4
Sl;ND T(; To Whom It May Concern COVTQXCT NO.ﬁ 22JTES/P124 PRODUCT @%fﬂl resistant steel
. X/NG 21176-2018 ; SARS 4 R BT IE N S WE B T2 5
Bk S O RS 20 dard): ENL0160 SIEL RT‘%V;% fo. 123020126 CERTI“;Z“%E B £30209P00252
‘ il T H S
C(i):\lITRACT NO. ORDERITEM NO. OM822120053
VAl IES TIURES EMEhY e E B H
APPROVALCERF. NO. DELIVERY CONDITION QT TRAIN/SHIP NO. dJ‘A7D556 T/C ISSUE DATE 2023/02/09
\ 22 RSy PR CAT | CA | CA | CA |CAve| CAT | CA | CA | CA |CAve| DI | U.T
iT% . o 5 CHEMICAL ANALYSIS (wt%) A0 G.L.=C D L U I L U LIS (=) (=) R (=0 =0 R T= 0 R 7
B s | WSS U () R | G| b | b | |k | b | bt | bl | | B |
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AT (TOTAL) - 4 1. 894

R HORA=7 K+ [ kQuenching and tempering E. L=Percentage Elongation After Fracture ACCORDING TO EN 10204:2004, 3. 1
A. A=) BT X3 Analysis region: CAT=Charpy Impact Test Temp

L4745 4> Smelting Composition; CA=Charpy Absorbed Energy

C—%. i % Composition of product; CAve=Charpy Absorbed Energy Ave.

ik Impact : @ FIEZAR Notch shape=V D1=Average Hardness Value (HB)

KFEAE Test piece sizeb5x10x55mm D11=D12=D13=Single Hardness Value (HB)

5 J& =73 [GAE £ HBW10/3000 U. T=Ultrasonic Testing

ACC=Accepted
G. L=Gauge Length#y{#i#5fE C:L0=50 mm

Y. S=Yield Strength
n T. S=Tensile Strength

LERRY PG S BTSAL AN S ( The first 8 digits of product No. are heat number APSUAIR IG5 4 4% VISUAL INSPECTION (SURFACE) AND DIMENSION CHECK:OK
SEH CERARE L W RT3 T R AT T T > T Sf At FE= S VNI IR 3 TR IS
ZEUFBIARSCAT AN T, SRR R HE R AR IE,  FERF S bRt ST BRERER, AEARH TR, CHIEF OF H\'SIjECTOR INSPECTION STATION
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH 2 ——
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION & P.O. —_
THE PRODUCTS DON" T CONTAIN RADIOCHEMICAL /

FUEAE B EAAEE R True bogus can inquire on the net: https://ec.nisco. cn TE: RS LU R HE Note: grade of steel with mill test certificate shall prevail
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